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┌───────────────────────┬────────────────────┬────────────┐　　　
│Test　 Items　　　　　　　　　　　　　　　　　│　　　　　　　Test Results　　　　　　　│Test Methods　　　　　　│　　　
├─────────────────┬─────┼────────────────────┼────────────┤　　　
│Sub-Micron Particulate　　　　　　│1　　　　 │　　　　　　　　 95.88　　　　　　　　　│ASTM F2100-2019 9.3　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│Filtration Efficiency(%)　　　　　│2　　　　 │　　　　　　　　 95.39　　　　　　　　　│ASTM F2299-2017　　　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│(0.1μm PSL)　　　　　　　　　　　│3　　　　 │　　　　　　　　 95.96　　　　　　　　　│Flow rate:28.0　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│4　　　　 │　　　　　　　　 95.84　　　　　　　　　│(Liter/min)　　　　　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│5　　　　 │　　　　　　　　 95.98　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│Ave.　　　│　　　　　　　　 95.81　　　　　　　　　│　　　　　　　　　　　　│　　　
├─────────────────┼─────┼────────────────────┼────────────┤　　　
│Air Exchange Pressure　　　　　　 │1　　　　 │　　　　　　　　　1.9　　　　　　　　　 │ASTM F2100-2019 9.2　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│(mmH2O/c㎡)　　　　　　　　　　　 │2　　　　 │　　　　　　　　　1.9　　　　　　　　　 │EN 14683:2019 Annex C　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│3　　　　 │　　　　　　　　　2.0　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│4　　　　 │　　　　　　　　　2.1　　　　　　　　　 │　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│5　　　　 │　　　　　　　　　1.9　　　　　　　　　 │　　　　　　　　　　　　│　　　
└─────────────────┴─────┴────────────────────┴────────────┘　　　
　Note: 1mmH2O=9.8Pa.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Air Exchange Pressure takes 5 masks for testing.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Sample description is given by the client: Meltblown　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　

　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　

Note: The test report is the test results issued by the testing institution as requested　　　
　　　by the consignor, it shall not determine the legitimacy of the product.　　　　　　　　
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┌───────────────────────┬────────────────────┬────────────┐　　　
│Test　 Items　　　　　　　　　　　　　　　　　│　　　　　　　Test Results　　　　　　　│Test Methods　　　　　　│　　　
├─────────────────┬─────┼────────────────────┼────────────┤　　　
│Bacterial Filtration　　　　　　　│1　　　　 │　　　　　　　　　99.8　　　　　　　　　│ASTM F2100-2019 9.1　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│Efficiency (BFE)(%)　　　　　　　 │2　　　　 │　　　　　　　　　99.5　　　　　　　　　│ASTM F2101-2019　　　　 │　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│Staphylococcus aureus　　　　　　 │3　　　　 │　　　　　　　　　99.5　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│ATCC 6538　　　　　　　　　　　　 │4　　　　 │　　　　　　　　　99.6　　　　　　　　　│　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　├─────┼────────────────────┤　　　　　　　　　　　　│　　　
│　　　　　　　　　　　　　　　　　│5　　　　 │　　　　　　　　　99.5　　　　　　　　　│　　　　　　　　　　　　│　　　
└─────────────────┴─────┴────────────────────┴────────────┘　　　
　Note: Control average: 1877 CFU.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Mean particle size: 3.0 μm.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Testing area: 39.5 c㎡.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Flow rate : 28.3 L/min.　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　Note: Sample description is given by the client: Meltblown　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　

　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　
　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　　

Note: The test report is the test results issued by the testing institution as requested　　　
　　　by the consignor, it shall not determine the legitimacy of the product.　　　　　　　　

Acegreen Eco-material Technology Co., Ltd.(U0940)

No. 50, Ln. 20, Sec. 1, Nantong Rd., Ershui Township, Changhua County 530, Taiwan


